
i 
 

DECENTRALIZED WASTEWATER TREATMENT FOR AN 

EDUCATIONAL INSTITUTIONS 

 

A Dissertation submitted in partial fulfillment of the requirement for the 

Award of degree of 

 

 

MASTER OF TECHNOLOGY 

IN 

ENVIRONMENTAL ENGINEERING 

 

Submitted by: 
APARNA KATIYAR 

(2K15/ENE/02) 

 
 

Under the Supervision of 

Dr. S.K.SINGH, Professor 
 

 

 

 
DELHI TECHNOLOGICAL UNIVERSITY 
(FORMELY DELHI COLLEGE OF ENGINEERING) 

BAWANA ROAD, NEW DELHI-110042 

JULY, 2017 



ii 
 

 

 

 

Dedicated to my mentor… 



iii  

 

 
 
 

DELHI TECHNOLOGICAL UNIVERSITY 

DELHI 

 

 

Certificate 

 
This is to certify that the thesis entitled, “DECENTARLIZED WASTEWATER 

TREATMENT FOR AN EDUCATIONAL INSTITUTIONS” submitted by Ms Aparna 
[...]
increasing the salinity which in turn increases the minimum energy required for their 

desalination. In this way, the energy consumption of ZLD, alongside its related expenses, 

will at present be higher than that of traditional wastewater treatment or transfer 

alternatives. Stricter controls for wastewater transfer are the essential driver  for  ZLD. 

All the more exorbitant resistance punishments alongside expanding costs for wastewater 

disposal can exceed the high costs of ZLD establishment. As water shortage intensifies  

all around, the ability of ZLD to reclaim wastewater to the biggest degree additionally 

upgrades its prospects. Increase in the society awareness towards environmental problems 

constitutes an extra driver, as ZLD maintains a strategic distance from negative natural 

effects of wastewater release and thereby reducing the problem of public concern. 

Practically speaking, the motivating forces behind ZLD execution change contingent upon 

its application and topographical area. Subsequently, the1drivers and benefits of ZLD are 

talked about in this segment with regards to its worldwide applications. 

 

 

 
2.2.2. HISTORY OF ZLD 

ZLD has been connected in spots, for example, the European Union, Australia, Canada, 

the Middle East, and Mexico cases from the United States, China, and India are 

highlighted, as they speak to the major ZLD markets with the biggest served population 

and monetary power. 

In United States the introduction of ZLD goes back to the1970s when the expanded 

saltiness of the Colorado River prompted an administrative order of1ZLD for adjacent 

power plants. Back then, getting endorsement for release understandings for new modern 

tasks required quite a long while, though reception of ZLD reduced this period to just a 

couple of months. Today, control plants remain the significant space of1ZLD execution 

in the U.S.where nourish waters, for example, flue gas  desulfurization  (FGD) 

wastewater and cooling tower blowdown, are dealt with and reused. For instance, ZLD 

has been embraced at the Dallman Power Plant in Illinois to stay away from the ecological 

effects of boron from the FGD wastewater. Among the 82 ZLD plants recorded in a review 



12 
 

by Mickley in 2008, more than 60 plants were related with the power business; the rest 

were disseminated crosswise over regions, for example, gadgets, compost, mining, and 

compound enterprises. The U.S. EPA as of till date finished its rules over reassessing the 

current directions on squander water release from warm power plants. This new administer, 

which sets the first government boundaries on the level of lethal metals and other 

destructive discharges in wastewater released from control plants, considers zero release 

as the favored choice for toxins in fly ash debris transport water, bottom ash transport water, 

and wastewater from flue gas mercury control frameworks. Consistence with these more 

tightly wastewater release principles gives new administrative motivations to ZLD 

establishment in U.S. control plants. ZLD can likewise be utilized for salt water 

administration in inland desalination plants. Contrasted with ocean water desalination, 

brackish water desalination requires a great deal less vitality and is especially appropriate 

for semiarid inland areas where seawater is difficult to reach. In any case, the 

administration of concentrated brine waters speaks to one of the greatest difficulties for 

inland desalination. Conventional salt water administration works on, including direct 

release into surface water or publicly owned treatment works (POTW) and in addition deep 

well infusion can be avoided, because of possibly disastrous effects on surface water and 

groundwater, insufficient POTW limit, land and legitimate limitations, and expanding 

disposal costs. As a result, inland desalination is still not installed at many locations where 

water is critically needed, such as Las Vegas, Phoenix, and Denver. ZLD solved the issues 

related to saline solution release, subsequently empowering inland desalination in places 

where there is a scarcity of water. Up until this point, various administrative offices and 

associations, including the U.S. Department of Reclamation and California Energy 

Commission, have researched ZLD application to inland desalination under speculative 

situations in Arizona, California, Colorado, Nevada, and Texas. These developing 

researches, in any case, have not brought about full-scale ZLD inland desalination plants 

in the U.S., with cost and vitality utilization giving the principle boundaries to execution. 

In Chine fast financial improvement and urbanization have prompted rising water 

utilization and widespread contamination in China. Because of this awesome test, China as 

of late declared another Action Plan to handle water contamination, planning to a great 

extent enhance the nature of nearby water assets and biological communities by 2020. This 



13 
 

arrangement, authorized by the local government, stresses thorough control of poison 

release and advances water reusing and reuse, in this manner giving administrative help to 

ZLD establishment. 

The current blast of the coal-to-chemicals industry in China creates another promising 

specialty for ZLD application. The coal-to-chemicals industry, using coal instead of oil or 

flammable gas to deliver crude materials for synthetic creation, is right now under pressure 

to diminish reliance on imported vitality. Coal-to-chemicals plants devour a lot of 

freshwater yet are located in water scarce areas, for example, Inner Mongolia where 

plentiful coal holds and naturally delicate field exist together. 

As an outcome, ZLD is obligatory at coal-to-chemicals plants in those territories to save 

both neighborhood water assets and biological systems. A few ZLD offices are as of now 

introduced or in the phase of outline/development at Chinese coal-to-chemicals plants, with 

an extensive variety of bolster water salinities (2,000−16,000 mg/L of aggregate broke 

down salts,TDS) and treatment limit (110−2300 m
3
/hour). 

India confronting a circumstance like that in China, is taking forceful activities to check 

extreme water contamination, even in the sacred stream Ganga. The current three-year 

target set by the Indian government, known as the "Clean Ganga" extend, forces stricter 

controls on wastewater release and moves high-contaminating businesses toward ZLD. In 

2015, the government provided a draft strategy that requires every single material plant 

creating more than 25 m3 of wastewater effluent every day to introduce ZLD system. As 

revealed plants in the city of Tirupur had officially executed ZLD by 2008, which 

reclaimed water as well as profitable salts from material wastewater for coordinate reuse 

in the coloring procedure. As indicated by a current specialized report, the ZLD showcase 

in India was esteemed at $39 million of every 2012 and is required to develop ceaselessly 

at a rate of 7% from 2012 to 2017. In this market, the material, blending and refining, 

power, and petrochemical enterprises are the significant application zones. 



14 
 

2.3. DECENTRALIZED WASTEWATER TREATMENT SYSTEM 

 C.Wen et.al. (1999) They installed a laboratory scale setup which involved anaerobic 

bioreactor coupled with a membrane filtration device used for the treatment of domestic 

wastewater at ambient temperature. From their study they concluded that this setup of 

treatment including the combination of anaerobic bioreactor with membrane filtration 

was highly capable of removing COD to an effluent concentration of1less than 20mg/l 

and T- COD removal was about 97%. In addition to that the effluent was also free of 

suspended solids. They also concluded from their experimental test that this combination 

of treatment has a great ability to stand up for high tolerance for violent organic loading 

changes from 0.5 up to 12.5 kg/m3/day and high temperature variations from 120C to 270C. 

Concentration of sludge in the anaerobic reactor was kept at high range between 16 and 

21.5 g/l due to the fact of effective retention of biomass within membrane bioreactor. 

Their analysis also focused that about half1of1the incoming COD was converted to 

methane gas. Membrane permeability was largely affected by intermittent suction and 

membrane  flux.  A  stable  operation  could  be  maintained   over   2   weeks  without 

any cleaning at operation of 4 min pumping and 1 min non-pumping, and a membrane 

flux of15 l m-2 h-2. 

 
 Stave (2003) constructed a simple Las Vegas water supply system representation to 

increase public understanding of the value of water conservation. Passell et al. (2002) 

modeled the Middle Rio Grande river basin (New Mexico) and integrated hydrology, 

ecology, demographics and economics. 

 

 Shoutang Zang et.al. (2005) They worked on the application of novel stainless steel 

membrane module with a 0.2µm nominal pore diameter in an aerated submerged 

membrane bioreactor to treat synthetic domestic sewage. The pore size of metal 

membrane was more homogeneous and of tighter distribution than that of1organic 

membrane. The steady membrane flux was more than 17 Lm-2h-1. The mean COD 

removal efficiency achieved 97.0%. The mean NO3-N/TN ratio was 74.6% in effluent. 

There was a certain positive correlation between membrane fouling and extraceller 

polymeric substances of activated sludge solution. Membrane fouling could be 



15 
 

effectively  alleviated  by   the   on-line   backwash  and    intermittent  running    mode. 

In  addition     to     this  they     also      concluded1that      membrane  fouling      could 

be eliminated almost entirely by off-line cleaning with 0.25% (wt) NaCLO solution with 

pH 12. After off-line cleaning, membrane flux could be recovered  by about  93.3%. 

Their results implied that  it was  economical  for using  the stainless  steel  membrane in 

a membrane bioreactor for wastewater treatment. 

 M.G.Healy et.al. (2007) Studied on treatment of1dairy waste water using constructed 

wetlands and intermittent sand filters in Ireland. The work discussed the discharge of 

dairy parlor washing which was creating many problems to the public and natural sources, 

treating the dairy parlor washing by using constructed wetlands along with intermittent 

sand filters (ISF) was the traditional method in Ireland. The proposed work concluded that 

ISF treatment method reduced the pollutant concentration and gave higher efficiency 

achievement in recirculation system. 

 

 B.Lew et al. (2008) The effect of backwash frequency at three different time interval of 

15min, 30 min and 60 min and influent flux (3.75, 7.50 and 11.25 L/h/m2) on fouling 

amelioration in an innovative external side-stream dead-end microfiltration anaerobic 

membrane bioreactor (AnMBR) for the treatment of domestic wastewater at 250C was 

investigated by them. During 6  month of1reactor  operation  a constant  COD  removal 

of 88% and an accumulation1of 350 mg TSS/L/d inert matter in the reactor were 

observed. Experiments with different backwash frequency and fluxes showed that the 

increase in transmembrane pressure with time (fouling rate) follows in a  two-step 

manner: a slow linear rise at the beginning, followed by a sudden increase in 

transmembrane pressure. Based on the fouling rates during the  slow linear  phase, the 

best backwash frequency for energy savings  and  fouling  amelioration was  determined 

to be in between 30–60 min. Moreover, the effect of1particulate matter load on fouling 

rate was determined. 

 
 Petros Gikas and George Tchobanoglous (2008) studied the use of1satellite and 

decentralized waste water management systems that together offers the significant 

advantage of treating the waste water close to the waste water generation and to potential 

water reuse applications. The comparative advantage of1satellite and decentralized 



16 
 

waste water management system for number of water reuse applications are presented 

and discussed by them. 

 

 Massoud, Trahini and Nasr (2008) They presented a review of the various practices for 

decentralized wastewater treatment that applies a combination of onsite and cluster 

system. They studied the limitations and problems incorporated with centralized 

wastewater treatment. On the basis of their studies they conferred that providing efficient 

and affordable wastewater treatment facilities in rural areas is one of the  most 

challenging issue that our world is facing specially in developing countries. According to 

them to cope up with this issue where centralized treatment plants are not economically 

effective as they are costly to build and operate especially in areas  with low  densities  

and dispersed households, it is affordable to switch on to decentralized wastewater 

treatment facilities. The decentralized system is not only a long term solution for small 

communities but is more reliable and cost effective. 

 
 

 Islam M.A. et.al. (2008) Shown how the mechanism of1biodegradation is successfully 

used in conventional activated sludge processes for wastewater treatment, and also in 

advanced  technologies    as    Membrane  Bioreactor    (MBR).    The    MBR  systems 

are compared with conventional wastewater treatment systems,  and the  advantages of 

the first over the second  have  been  clearly  pointed  out.  Membrane  fouling,  

membrane  regeneration,  the  progress  in  the  design  and  the  application   of   the 

MBR  system  in   the  developed  countries    have    also  been    briefly  discussed.    It 

is  concluded  that  the  replacement   of1polymeric  membrane   by  locally  

manufactured filtration units in a MBR could be  highly  inspiring  for  small  and 

medium scale industries in the developing world to build their effluent treatment plant 

based on MBR principle. 

 Neha Gupta et.al. (2008) They focused on the submerged membrane bioreactor (SMBR) 

as a promising technology for wastewater treatment and water reclamation. This paper 

provides an overview of1wastewater treatment in a submerged membrane bio-reactor 

process with a special focus on municipal wastewater systems. SMBRs predict more  

than 95% organic removal with relative short hydraulic retention times (HRTs) of 1-8 h 



17 
 

and NH3 removal of more1than 90% in the municipal wastewater treatment. It achieves 

30% more removal of organic matter than activated sludge process. The COD can be 

reduced by 95%. Nitrification was complete and up to 82% of the total nitrogen could be 

denitrified. Details of the various methods for washing are also included. In his article, 

new trends in Waste Water recycling with Membrane Technology-Membrane Bioreactor 

(MBR). 

 
 Gauang Sun et.al. (2009) Studied on purification efficiency of sewage in constructed 

wetlands with different plants in China with different plants and HRT‟s to treat the 

wastewater. The plants used for the experiment were Cattails, common reed and Acorus 

Calamus with a HRT‟s of 3, 4 and 5 days. The analysis were carried out for the COD, NH4- 

N and TN. Overall removal rate of COD 54.9%, NH4 was 54.8% and TN was 90%. The 

proposed work concluded that the removal efficiency was higher in the 3 days of HRT as 

compared to other two HRT‟s and Cattails and better than common reed and Calamus plant. 

 

 David Martimez Sosa et.al (2011) A pilot scale anaerobic submerged membrane 

bioreactor  with  an  external  filtration   unit   for  municipal   wastewater   treatment  

was operated for 100 days. Besides gas sparging additional shear stress was created by 

circulating sludge to control Membrane fouling. During the first 60 days, the reactor was 

operated under mesophilic temperature conditions. Afterwards the temperature was 

gradually reduced to 200C. A slow and linear increase in the filtration resistance was 